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ZHLHAL Applicant:

ik Address:

DAL RPN E DT -

KEARSS TALARAF

DOUBLE PAPER PRODUCT INDUSTRIES LTD

FW LR LTS 2B IE 8 SR LR 30 6 1 605 =
Unit 5, 6/F., Chevalier Commercial Centre,No.8 Wang Hoi
Road,Kowloon Bay, Kowloon,Hong Kong

The following sample(s) was/were submitted and identified on behalf of the client as:

FE 54 B Sample Name:

FE i A Sample Description:

FE S U H ] Sample Received Date:

B il H 1 Testing Period:
MR H Test Items:

%71 Reference Method:

AN TR AN ]

MASTER CARTON, WITH 7 COLOURS PRINTING BLACK,
PURPLE,RED,BLUE,GREEN,WHITE,YELLOW

wRE, RE, 46, ER. 6. A6, HABIREEE 4
Brown corrugated box with black, purple, red, blue, green, white and
yellow printing

2022-11-25
2022-11-25 ~ 2022-12-02

¥ 5E 6 R BIIEH Migration of certain elements

EN 71-3:2019+A1:2021

Mk 45 F Testing Results: WZ IR Please refer to next page(s)
fit#f X Approved by:
'H%H—E ERNEE  NEFREH, BT
Code: 20VPYaD10
© Hotline 400-819-5688 B S R Y1 B4 7
www.ponytest.com ~El il RIS 2 AR A Ak DR AR S 5L RE Tk 1 MR 2 HR 3 2 Hii%: 0755-26050909
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M 45 R Test Results (Ffiz: mg/kg)

FRAE Limits

witgn | PO e Frekiamlinhia 1 ZESpria Byl ST Ll
Test ltem Vol Test Result | Category I Dry, brittle, Caiéégr?: 7{# éte&éza:) tjf/
s powdgr Liquid or sticky [ll:Scraped-off
like or pliable
& Aluminium | 10 | 189x10° | 2250 7 NI R P00 T 28130 7
_BhAntmony | 1 | ABHND) | 45 o ...ws 560
M Arsenic | 0.5 | ARHND) | 38 N A 09 .. L —
_ DiBarium | 10 | 158 | ] 1500 |3, 18750
__WiBoron | 10 kel 262 | 1200 | ..300 | 15000
_# Cadmium | 0.1 ,% ARHIND) | 13 03 | .. 17
Em% 1 FA HI(N.D.) 37.5 9.4 460

Chromium(iy | = N T T
Chrgﬁﬁ(w) 0.005 KA H(N.D.) 0.02 0.005 0.053
_ HiCobalt | 1 | ABHEND) | 105 . 26 .10
___H Copper | - 0 | Aft(ND) | 6225 | 156 | 7700
_____ #ilead | 05 | AfHND) | 2 05 | .23
@Manganese |~ - 10N> 221 gt 1200y, | 800 .fF 15000 ¢ €
_AKMercury | 1 | ABHND) | 75 19 |l 94
__ BNickel | 1 | Amth(ND) | B N | 188 |90
I Selenium_| 1 | ABHNND) | 375 94 | 460
_# Strontium | 10 | 196 | 4500 1125 | 56000
______ HTin | 10 | REH(ND) | 15000 | 3750 | 180000

Ogﬂiﬁ%ﬁn 0.2 AfEHEND) | 09 0.2 12

¥ Zinc 10 30.6 3750 938 46000
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A K45 Organic tin
MARZE F test result (F.f7: mg/kg)

THERTAH Test ltem MR ZE F Test Result
_________________________ EREGMeT | RMHND) ]
_________________________ PIEGBUT o ARBHNND) ]
P ZRESDPOR, G N ARMND)
_________________________ —IEHDbBT | ARmHNND)
_________________________ =TESTeT ol ARmNDY ]
________________________ Ry Mot ARmNDY) ]
| L o=HTEHTBT N D NN ARHND) ]
. =EEgOPM Afrt(ND)
_________________________ —EEBDOT e EHNDY ]
________________________ ARG TPNT o AmNDY ]
,,,,,,,,,,,,,,,,,,,,,,,, —WEHOMT O RfND)

HHLH5 AR Total Organic tin KA H(N.D.) _

#7 Note: (1) mg/kg = ppm
(2) N.D. = &KAH Not Detected (<MDL)
(3) MDL =754 Hi FR Method Detection Limit

FE5h 4 5 AE A Sample No. & Photo:

/g
=i

PO R

G2173977D1

Fi o BB i 5 5

Pony authenticate the photo on original report only
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MR FE B Measurement Flow-chart
o A Tested by: A EFS. /NG
H % A\ Checked by: ##7
S286 = 157 A\ Person in charge of the lab by: B

B AR

Sample Measurement

A 4
o\ 0.07 mol/L 78
Adding 0.07mol/L HCI

v
& L/, §RE 1N

After 1 hour oscillation, quiescence 1 hour

A 4
ICP-OES/GC-MS/LC-ICP-MS

A 4

oAb

Data

*xxify 1525 7 End of Report***
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